WASTE WATER
TREATMENT

- Dr.Divya Shrivastava. -
Dr. Jayashree VH y

BOOKS
ARCADE =

-{:I_-'.
F




Waste Water Treatment






Waste Water Treatment

Dr. Divya Shrivastava
Dr. Jayashree VH

¥

BOOKS ARCADE

KRISHNA NAGAR, DELHI



Waste Water Treatment

Dr. Divya Shrivastava
Dr. Jayashree V H

© RESERVED

This book contains information obtained from highly regarded resources. Copyright for individual articles remains
with the authors as indicated. A wide variety of references are listed. Reasonable efforts have been made to publish
reliable data and information, but the author and the publisher cannot assume responsibility for the validity of all
materials or for the consequences of their use.
[...]
markets. A more effective nitrogen removal system and the resource harvesting of the algae for
use as fertiliser and other beneficial items are already in the works as future improvements.

Treatment of biological wastewater

Aerobic microorganisms (bacteria), which need a lot of oxygen for their metabolic activity,
breakdown organic material and nitrogenous chemicals in the majority of traditional intensive
wastewater treatment operations. Mechanical tools like surface aerators, air compressors, and
blowers to inject air into the reactors are often needed to provide this oxygen. These appliances
use a significant quantity of electricity. Blowing oxygen into the wastewater accounts for around
60% of the energy used to clean water. Many communities in India and Africa find it almost hard
to treat wastewater because the related electricity expenses place a heavy (and even
insurmountable) financial burden on them.

Engineers at Aquanos started exploring for a better, more sustainable way some years ago in
order to provide the advantages of sophisticated wastewater treatment to nations without access
to cheap energy sources. They pointed out that water, including wastewater treatment, delivery,
and purification, is the single biggest contributor to global energy consumption. Additionally, it
is a big contributor to sickness in these nations, and they were aware a solution existed. But
probably most significantly, they sought to alter how wastewater is seen. The Aquanos team
recognised wastewater as a resource from which nutrients might be extracted or transformed into
energy and goods, rather than just as unclean water. They looked at a few options and ultimately
settled on the idea to employ algae, an aquatic plant that takes CO2 from water and creates
oxygen, realising that removing the requirement to push air into the wastewater would drastically
cut energy consumption. Both bacteria and algae help eliminate contaminants from wastewater.
The bacteria provide the algae carbon dioxide, while the algae give the bacteria oxygen.



Waste Water Treatment

The notion of using algae to produce oxygen is not new; it has been utilised extensively in
wastewater treatment, whether in high-rate algae ponds or more traditional waste
stabilisationponds. However, since the algae ponds must be relatively shallow to obtain adequate
sunlight, these lagoon-based algae wastewater treatment systems need substantial amounts of
land. Such systems provide uneven effluent quality since they are also not very controlled. It
turns out that the circumstances are not ideal for either kind of creature when the oxygen-
producing algae and the oxygen-consuming bacteria are mixed together in one ecosystem. For
instance, when there are plenty of bacteria present, the water becomes very murky and becomes
brown, blocking the sunlight that algae require to develop. Due to these problems, many oxygen
production systems that had previously relied on algae have switched over to forced aeration,
which consumes a lot of energy.

Separating oxygen

Engineers at Aquanos came up with a revolutionary method that treats wastewater aerobically on
a fixed-film system by using algae to provide the oxygen needed. The novel method, which has a
patent application pending, has the distinction of using two different reactors to separate the
bacterial oxidation of organic and nitrogenous chemicals on an attached-growth aerobic system
from the algae's capacity to produce oxygen.

By recycling an oxygen-rich algae stream through a moving bed biofilm reactor (MBBR),
biological oxidation on an attached biomass is accomplished in this process. This method
produces high-quality effluent, is controllable, uses a small amount of energy compared to
mechanical aeration with blowers or mechanical aeration, and occupies a lot less space than
conventional extensive algae-based systems. Because the algae pond is shallow, light may enter
it. There may be huge quantities of microorganisms without affecting the algae since the retained
microorganisms are in a separate reactor nearby. The fixed film reactor receives the highly
oxygenated water via a pump. If an oxygenated water transfer was accomplished by a solar
pump, energy consumption may be further decreased. Additionally, nearby farms or urban
developments might utilise the algae created during this process as a slow-release nitrogen and
phosphorus fertiliser. The manufacturing of animal feed and maybe other high-value goods made
from algae might employ the algal biomass with further processing. This organic process
dramatically lowers capital expenditures, decreases operating expenses of a wastewater treatment
system by 40-60%, and reduces plant energy by 90%. It will sometimes result in a net-positive
energy balance. The technique is also regarded as a carbon sequestering technology since it
captures greenhouse gases (CO2) instead of releasing them into the environment.

Fundamentals of the procedure

Wastewater is filtered and de-gritted in the Aquanos process before being added to an anaerobic
stage. This might be anything from a simple walled earthen anaerobic lagoon to a fully built
anaerobic sludge blanket reactor, depending on the purpose. In addition to acting as a sink for
extra biomass, this step lowers the organic loading.

After the anaerobic phase, the wastewater is added to the MBBR, where nitrification and aerobic
chemical oxygen demand (COD) removal occur. On tiny, cylinder HDPE parts created to



Waste Water Treatment

optimise protected surface area and mass transfer of substrates and oxygen from the bulk liquid
into the biofilm, the active biomass is formed as a biofilm. A "home" for the bacteria to live,
grow, and be protected is provided by MBBR. Additionally, the procedure is quite forgiving,
manages load swings effectively, and is straightforward to use.

The demonstration system will still be utilised to research biological nutrient removal for
phosphorus and nitrogen, improve solids separation, and reuse the segregated biomass for
anaerobic digestion or manufacturing of reusable end products, such as fertilisers and plant
growth promoters.

The manufacturing of biofuel may be taken into consideration in the future. A full-scale system
might have a flow rate of up to 10,000 gallons per minute (gpm), with 3600 gpm being probably
the ideal value. Since algae need sunlight to grow, the system is best suited for bigger,
Greenfield locations. The tank is just 18 in. deep, covering a sizable surface area to get the
required footprint.

The system is also a solution for certain sectors with high ammonia and phosphorus, such as
CAFO (concentrated animal feed operations), food and beverage factories, and tanneries, even if
the size of the required land area slightly restricts its application in the US. Spreading the word
because algae need sunshine to bloom, warm, sunny locations are most suited for using the
method Aquanos designed.

The Aquanos system will be introduced to the municipal market in India and Africa, where it
will be made available as a means of providing wastewater treatment to urban and suburban
populations using very little energy. A compelling idea would be to develop technology that
could clean up wastewater, use little energy, and create fertiliserthat could be utilised locally.
This low cost sustainable technology has the potential to quickly raise the population of India
that has wastewater treatment from its current 20% to much closer to the US's rate of 90%. In
contrast to other activated sludge and highly energy intensive processes, which leave you with
wastes that need to be hauled, these processes result in wastes that need to be treated.

The patent is also being expanded by Aquanos and World Water Works with process trains and
improved treatment to create monocultures and harvest fertiliser, animal feed, bioplastics, and
biofuels. The algae ingest nitrogen and phosphorus from the water, which are both high-priced
resources. The team's ultimate goal is to produce clean water, wastewater from one side of the
process, and biofuel from the other side. The advantages of the new method come in two unique
tiers.

The first is that it is a really cost-effective technology that lowers capital expenses as well as
energy and operating costs while still generating effluent of excellent quality. The second is its
capacity to make resource extraction easier, resulting in the production of high-value products
like biogas. The creation of a far less expensive wastewater stream that incorporates the selling
of recovered materials will ultimately transform the game. People can generate money from
wastewater instead of just spending money on it, which makes the Aquanos system a genuinely
novel idea.



Waste Water Treatment

Method of Conventional Wastewater Treatment

Solids, organic debris, and nutrients are removed from wastewater using physical, chemical, and
biological techniques in traditional wastewater treatment. Preliminary, primary, secondary, and
tertiary are the many phases.

Initial Treatment

Separating floating debris like dead animals, free branches, papers, bits of rags, as well as heavy
settleable inorganic particles, is the goal of preliminary treatment. Additionally, this step aids in
cleaning the sewage of oils, fats, etc. The BOD of wastewater is reduced by 15-30% thanks to
this treatment.

There are several different units engaged in preliminary treatment, including screening, detritus
tanks, comminutors, flotation units, and skimming tanks. Floating matter is removed through
screening. Sand and grit are removed using a device called a detritus tank, often referred to as a
grit chamber. Large-sized suspended particles are ground and chopped in comminutors. Oils and
greases are eliminated using flotation devices and skimming tanks.

Initial Therapy

In primary treatment, the physical processes of sedimentation and flotation are utilised to remove
organic and inorganic particles. About 5-50% of the entering biochemical oxygen demand
(BOD5), 50-70% of the suspended solids (SS), and 65% of the oil and grease are eliminated
during basic treatment.

Colloidal and dissolved components are unaffected by primary sedimentation, despite the
removal of heavy metals, organic phosphorus, and organic nitrogen from solids. The initial
treatment is often the bare minimum pre-application cleaning necessary for wastewater irrigation
in developed nations. Orchards, vineyards, and certain crops used to make processed foods may
all be regarded to be irrigated in this way.

Primary sedimentation tanks may be circular or rectangular basins that are 2 to 3 hours
hydraulically retained, and are generally 3 to 5 m deep. Typically, settled solids (primary sludge)
are pumped from a central well to sludge processing machines after being collected from the
bottom of tanks. Water jets or mechanical techniques are also used to remove scum from the
tank's surface and transport it to sludge processing facilities.

Supplemental Therapy

60 to 80 percent of the unstable elementary organic matter that was initially contained in sewage
is present in the effluent from the main sedimentation tank. The colloidal organic matter that gets
beyond the initial clarifiers has to be treated again. In the secondary or biological treatment of
sewage, the organic material is changed and then converted into stable forms by nitrification or
oxidation. Diverse techniques are used for secondary sewage treatment; these techniques may be
generally divided into two groups: filtration and activated sludge process. The different filters
utilised in the secondary treatment include contact beds, intermittent sand filters, and trickling
filters.



Waste Water Treatment

Tertiary Care

When certain wastewater constituents that cannot be separated by secondary need to be
eliminated, tertiary treatment is used. Before being used again, recycled, or released into the
environment, the final cleaning procedure improves the quality of the effluent. Inorganic
substances, including nitrogen and phosphorus, are eliminated throughout the therapy.

Recent Technologies for Wastewater Treatment

The main drivers for the development of new or better wastewater treatment technologies were
legislation and severe penalties for disposing of wastewater that did not adhere to safety
standards. As a result, the adoption of new or enhanced treatment methods has been fueled by the
manufacturers and industries. Anaerobic and aerobic methods are utilised in the treatment of
organic wastewater due to their eco-friendliness and affordability. However, an additional
benefit of anaerobic technologies is that they use less energy than most of their competitors.
Finding the nature of the wastewater is the first stage in selecting an appropriate treatment
technique, thus it is essential to classify water to ascertain critical wastewater parameters, such as
chemical oxygen demand, volatile solids, total solids, salt content, etc.

Nanofiltration (NF)

The use of membrane filtration techniques, such as nanofiltration, has been shown to be an
efficient way to deliver a safe and dependable water supply that can be reused for both drinking
water or non-drinking applications. The majority of the suspended or undissolved constituents,
such as suspended solids, inorganic compounds, and organic compounds, were removed from the
wastewater prior to the membrane filtering process using appropriate pre-treatment methods. To
prevent damage to the expensive membrane, this is done. Heavy metal salts in solution make up
the majority of residual pollutants. Humans strive to make the pollutants’ molecules larger
throughout the treatment process before choosing the best membrane filtering method to separate
the pollutants. The formation of the heavy metal of cationic forms, which are initially complexes
by a bonding agent that will increase the molecular mass of the bonded cations or increase the
size of the molecule to a size greater than the pores of the membrane which is used for
separation, can be used to explain the fundamental science of membrane processes. There are
two characteristics of membrane filtration that set it apart from other traditional filtering
methods. The first is that membranes are asymmetrical and have small pore sizes facing the feed,
which lowers the pressure drop across the membrane and removes the likelihood for membrane
clogging. The second point is that membrane systems must have a strong cross-flow across their
surface in order to function. The chance of filter cake build-up is eliminated by the cross-flow.

In comparison to other traditional separation methods, membrane filtration has the following
advantages: low energy needs, excellent separation selectivity, and quick response Kinetics. It is
anticipated that the adaptability of NF preparation and the range of raw materials available will
grow and expand their use in various processes. NF differs from ion exchange units in that it
softens water by removing calcium and magnesium ions while adding no sodium ions during the
filtering process. To lessen hardness, NF doesn't need any further chemical processing. Because
NF does not need heating or cooling of the feed like, say, distillation, the cost of separation is



Waste Water Treatment

effectively reduced. Additionally, the delicate molecular separation will be maintained without
the need for mechanical stirring. The significant advantage of NF is that it can constantly handle
a large amount of feed and maintain a constant permeate flow rate. Due to the membrane's
constrained nanopore size, NF has a restricted range of industrial applications. Since they can
effectively cover the UF range without the cost limitation of NF due to its high initial, operating,
and maintenance cost, reverse osmosis as well as ultrafiltration are preferred. Based on the
amount of total dissolved solids, membranes must be changed before the actual life, which raises
the NF cost.

The use of algae in the treatment of wastewater

Microalgae-based biological wastewater treatment systems have gained popularity over the last